bt
) w
X o
N =
o
<1
Mo

v
ml £

<

For Serial Nos.
850,000 & Higher
Part No. 4500-552 Rev. B




PARTS

OVERNIGHT
" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Dol [Q €1 (o 11 o 3-4
DTor= L € (o 10 | o R 17-18
Electrical Diagram..........ccoeuviiiiiiiiiiiiieceei e 20
Electrical Group .......uvoviiiiiiie e 19
Electrical Logic SchematiC..........ccccooeevvveiiiiieeiiie e, 21
ENngine DecK Group ...ccoovvveeiiiiieiieci e 14
Front Frame Group ..o 7-8
= I ] 0] | o 11
HydrauliC GroUP .......vviieiieiiee e 15-16
Main Frame GrOUP......coovvveeiieieeeeii e e e e e e eeana 9-10
Motion Control GrOUP ......cevveiiieiiiiiiiee e 13
Park Brake GroUp ......coveeviiiiiiieceeeiee e 12
Spindle ASSEMDIY .....ccovii 5
Upper Frame GrOUP .......c.uveiuuiiiiieiie e 6



DECK GROUP

Install open end
of seal outward

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303334 Washer, Spring Disc 5/16....................... 1 22 | 109-2100 Asm, Deck W/Decals 60" ...........ccccceeueen. 1
2 | 1-303537 Stud, Belt Shield..........cccvvviniiencnns 2 109-2103 Asm, Deck W/Decals 66"............c.coccuene. 1
3 | 1-322110 Wid, Belt GUide ..........ccervviiniiiei 1 109-2105 Asm, Deck W/Decals 72"..........cccocueeuene. 1
4 | 1-323385 23 | 1-633127 Belt 60"...

5 | 1-323417 Washer, Belt Shield............ccccccvcveiinnne 2 109-5018 Belt 66" ......ccueeieeieieieee e
6 | 1-603805 Sheave, [dler ........ccceveiinieiiiiccies 1 1-643052 Belt 727 ... 1
7 | 109-2796 Pulley, 1dler .........cooeieiiiiiiiieiee e 2 24% | 109-2095 Kit, Idler Arm W/Bearings...........cccceevuueen. 1
8 | 1-633456 Bushing, Idler ..........cccovviviniiniiiencee 2 25 | 302-40 Zerk, 90° 1/4-28 ........... W1
9 | 98-5961 Screw, HH 3/8-16 X 4 GI8 .......ccccevueene 1 26 | 322-6 Screw, HH 5/16-18 X 1 1/4 ........cccveuvenee. 1
10 | 98-5975 Washer, Spring Disc 3/8..........cccccceeennen. 3 27 | 323-11 Screw, HH 3/8-16 X 2 1/4 .........ocevueenne. 2
11 | 103-2916 Guard, TOP «ooceeeeeieeeiiiie e 1 28 | 3230-18 Bolt, Carriage 5/16-18 X 5/8 .................... 9
12 | 116-0133 SPHNG ceeiiit et 1 29 | 3230-22 Bolt, Carriage 5/16-18 X 1........cccceerueenn. 2
13 | 103-3504 Bearing, Spherical ...........cccocceeciiienn. 2 30 | 3234-11 Screw, HH FLG 3/8-16 X 1 .......cccovvunee 1
14 | 103-3505 31 | 3256-23 Washer, 5/16 SAE..........ccccoevviiiicnnnne,
15 | 103-3506 32 | 3256-24 Washer, 3/8 SAE.... .
16 | 103-5677 SPACET ....oeiiiiiiii it 1 33 | 3256-3 Washer, 5/16 Std .........ccccoevveviiiiini
17 | 103-8103-01 Latch, Belt Shield ............cccocveeiiniienen. 2 34 | 3256-4 Washer, 3/8 Std ........cccccciiviiiiiiiie 2
18 | 109-2097 Asm, Shield W/Decal 60" RH ................. 1 35 | 3290-357 Nut, Whizlock 3/8-16..........ccccccveiiiernne
109-2133 Asm, Shield W/Decal 66" RH ................. 1 36 | 3296-29 Nut, Nyloc 5/16-18 ... .
109-2135 Asm, Shield W/Decal 72" RH ................. 1 37 | 3296-39 Nut, NyloC 3/8-16 .....cceovcvieiiiiiiiii
19 | 109-2096 Asm, Shield W/Decal 60" LH.................. 1 38 | 32120-10 Ring, Retaining..........cccocvevieiiiiiicne 2
109-2132 Asm, Shield W/Decal 66" LH.................. 1 39 | 32128-20 Nut, Whizlock 5/16-18...........cccceviennnne 12
109-2134 Asm, Shield W/Decal 72" LH.................. 1 40A | 109-2380 Asm, Deck Complete 60" ..............ccuee.e. 1
20 | 105-7699 Strip-Seal, 3" ..., 4 109-2381 Asm, Deck Complete 66" ............cccceeueen. 1
21 | 106-7159 O-RiNG . 2 109-2382 Asm, Deck Complete 72" .......ccccoveeennnnen. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

A Complete deck assembly includes all items from pages 3 — 5 except items (#8, #16, #28, #31,#38, and #40 from
page 4) and includes mule drive belt from page 14.
Kit also includes items #10 & #37.

x

-3-




DECK GROUP (cont.)

Small sheave mustbe
positioned above large
sheave as shown.

Torque to
75-80 fbs

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513208 Washer, Spring Disc 5/8..........cccccoceuee. 1 29 | 3219-6 Nut, HEX 5/8-18 ..o, 3
2 | 1-632199-01 WId, Pin Deck Strut..........ccccccevrirnnnnne. 2 30 | 3231-22 Bolt, Carriage 3/8-16 X 1 .......ccccceeveenennnn 10
3 | 1-633029 Balljoint.........coooiiiiiiii 2 31 | 3253-8 Washer, Lock 5/8...........cccocveiiiiiiinn 2
4 | 1-633447 Chain, Deck Lift.......ccccooviiiiiiiiiiiinn, 4 32 | 3230-22 Bolt, Carriage 5/16-18 X 1 ..........ccceeueee 6

5@ | 1-643393 Jackshaft, Lazer ..........cccocoveviiiiieninnnn, 1 33 | 3256-24 Washer, 3/8 SAE..........ccceiiiiiiiiii 9

109-6658 Nut, Nyloc 3/8-16 FIg...........ccceviiiiennn. 6 34 | 3256-82 Washer.......ccooiiiiiiiii 3
7 | 98-5975 Washer, Spring Disc 3/8............c.ccceuene 12 35 | 3290-357 Nut, Whizlock 3/8-16..........cccccoveeiiennnnn 3
8 | 103-8543 Asm, Strut 60”........cccooeviiiiiieiis 2 36 | 3296-29 Nut, Nyloc 5/16-18 ........ccooevveiiiiiiiine 7

103-8544 Asm, Strut 66" & 72" ........ccceeviiiiiiiiiens 2 37 | 3296-39 Nut, NyloC 3/8-16 ......cccoocvveviiiiiiiii 8
9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp................ 8 38 | 32128-37 Nut, Whizlock 7/16-14............ccceoeennne 16
10 | 103-2535 Spacer, Guard Bottom...............cceveeee. 1 39 | 109-2098 Kit, Anti-Scalp Roller.............cccoeieienn 6

11@ | 103-9746 Asm, Jackshaft Housing..............ccccee... 1 40 | 327-28 Screw, HH 5/8-11 X 5 1/2 .....cccveevieenne. 2

12@ | 103-3046 Sheave, Jack Shaft- Double................... 1 41 | 109-0694-01 WiId, Dogleg 60" ........ccocuveernireeniiieeeninens 1
13 | 103-3249 Asm, Jackshaft..........c..ccceeviiiiiiiiiis 1 109-0821-01 WId, Dogleg 66" ..........ccceevrveeeiiinieenineenns 1
14 | 109-9851 Axle, Anti-Scalp Roller.............cccooeeveene 6 109-1039-01 WId, Dogleg 72" .......ccccveeiiieeeiiieenieeene 1
15 | 103-8415 Roller, Anti-Scalp........c.ccooevviiiiiiienenn. 6 42 | 109-0701-01 WId, Baffle Front Adj LH 60" ................... 1
16 | 103-9792 Asm, Chain DecK............cccooviiiiiiiiinnns 4 109-0822-01 WId, Baffle Front Adj LH 66" ................... 1
17 | 109-2739 Chute, Discharge LZ............cccccoceenennen. 1 109-1044-01 WId, Baffle Front Adj LH 72" ................... 1
18 | 109-0498-01 Hinge, Grass Discharge ...............ccccuee... 1 43 | 109-0704-01 WId, Baffle Front Adj RH 60"................... 1
19 | 32128-20 Nut, Whizlock 5/16-18 72" ...................... 2 109-0823-01 WId, Baffle Front Adj RH 66"................... 1
20 | 3256-3 Washer, 5/16 Std 72"..........ccoooeiiiiiinens 2 109-1047-01 WId, Baffle Front Adj RH 72"................... 1
21 | 103-9423-01 Deflector, Discharge 72"............cccceuenee. 1 44 | 109-1184 WiId, Deck Strut-Std 60" .............ccceeveeeee 2
22 | 322-4 Screw, HH 5/16-18 x 7/8 72" .................. 2 109-1183 WiId, Deck Strut-Std 66" & 72"................. 2
23 | 302-19 Zerk, 1/4-28 Str.......cccoovviiviiiiiiiii 4 45 | 109-5424-01 Baffle, Scroll 60”..........cccceovreereneerennenn. 1
24 | 322-5 Screw, HH 5/16-18 X 1 .....ccoccviiiieiinen. 4 109-5531-01 Baffle, Scroll 66”............cccoeeveviiiiininnene 1
25 | 323-6 Screw, HH 3/8-16 X 1 .....cccooeviiiiieienen. 4 109-5532-01 Baffle, Scroll 72”...........cccooeviiiiiiiinie 1
26 | 109-2099 Asm, Discharge Chute ................ccceeeee 1 46 | 104-8300 Nut, Nyloc 5/16-18 FIg .......cccccovvirirrnnne 3
27 | 3211-46 Screw, HH 3/8-24 x 2 Gr8 .........cccccueeee. 6 47 | 323-4 Screw, HH 3/8-16 X 3/4 .....coiviiiiiiins 1
28 | 3217-11 Nut, HeX 5/8-11 .....ccccveiiiiiiriiiiiieniinieens 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 o0z liquid bottle - P/N 103-9140).
@® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antisieze.

-4-



SPINDLE ASSEMBLY

Torqueto —]
90-110 ft-lbs
Torque to
160-185 ft-bs
1
14 )
12 r

Apply lubricant to threads as needed

a/i/ to prevent seizing. Copper based
antiseize preferable.
;gfgg?ql_t%s T Grease is an acceptable substitute.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 18 | 109-9220 Screw, SEMS 1/2-20 X 2.19 ......ccceevennene. 3
2 | 3296-39 19 | 103-8240 Blade, Low Lift 60" ........ccccovvrveiinienennn 3
3 | 92-5581 103-8396 Blade, Medium Lift 60" ...........ccccovvvenenne. 3
4 | 103-3037 103-8239 Blade, High Lift Solid 60" ............c.ccovenne. 3
5 | 109-2064 109-6463 Blade, High Lift Notched 60"................... 3
6 | 103-5895 W | 109-5396 Blade, Mulch 60" ... 3
7 | 109-7033 103-9629 Blade, Extreme 60" ..........cccoeiiiiiinnnnnn 3
8 | 103-9504 103-9616 Blade, Low Lift 66" .........ccccovvvveiirienenne, 3
9 | 103-9506 Spacer, Bearing.........ccccvcveeiniieeniineennns 3 103-9619 Blade, Medium Lift 66" ............ccccceeennnen. 3
10 | 103-9522 Spacer, Splined Stepped...........cccccveenee 3 103-9617 Blade, High Lift Solid 66" ........................ 3
11 | 103-9523 Spacer, Splined ...........cccocveiiiiiiiine 3 109-6464 Blade, High Lift Notched 66" ................... 3
12 | 103-9539 Asm, Cutter Housing ..........cccocoeviininnens 3 W | 109-5878 Blade, Mulch 66" ............c.ccoeiiiiinie 3

13@ | 109-6881 Spindle, Double Spline...........cccccecveee 3 103-9630 Blade, Extreme 66" .........ccccvoieiiiineennnen. 3
14 | 109-6917 Asm, Spindle HOUSING .........cccccovieeennnen. 3 103-9622 Blade, Low Lift 72" .....ccocoeeiiiiieeieee, 3
15 | 109-0764 Asm, Housing W/Studs ...........ccceeenunee. 3 103-9625 Blade, Medium Lift 72" .........cccccovvieininn. 3
16 | 109-1023 Sheave, Blade Drive 60" ...........cccceeenee 3 103-9623 Blade, High Lift Solid 72" ...........ccccceoeee.

109-0914 Sheave, Blade Drive 66 .... .3 109-6465 Blade, High Lift Notched 72" ....
109-0929 Sheave, Blade Drive 72" ...........c..cce.. 3 W | 109-5879 Blade, Mulch 72" ...
17 | 109-1058 Nut, Spindle 7/8-14........ccccoiiieeiiiiennne. 3 103-9631 Blade, Extreme 72" .......ccoccoviiiiiiiinenninen. 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60”), MK665 (66”), and
MK725 (727).

® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antiseize) between the spindles and bearings.
DO NOT use a copper or nickel based antisieze.



UPPER FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 3256-23 Washer, 5/16 SAE ........c.ccccoeeniiniieinens 4 9 | 3296-42 Nut, NYIOC 1/4-20 .......coooveriiieiiieeeee 4
2 | 321-6 Screw, HH 1/4-20 X 1 ..ooovveeieiieeeee 2 10 | 3256-2 Washer, 1/4 Std ........cccoevveeveiiiiiece 4
3 | 109-7428-03 Guard, Rear........cccccooeeneiiiiiiienciiee 1 11 | 32128-20 Nut, Whizlock 5/16-18...........ccccceereerneene 5
4 | 103-6620-03 Support, Front Cover (LH)........cccccveeennes 1 12 | 109-2365 BUMPET ..o 2
5 | 322-3 Screw, HH 5/16-18 X 3/4 ......cccvvevivennns 5 13 | 116-0134 Asm, Front Eng Cover W/Decals............ 1
6 | 103-6619-03 Support, Front Cover (RH) ........ccceeeneee. 1 14 | 323-6 Screw, HH 3/8-16 X L.....cccocvveeviieeiiieens 2
7 | 109-0089-03 Bracket, Hyd Tank.........cccccoccvveevivvnennnnen. 15 | 3290-357 Nut, Whizlock 3/8-16

8 | 3214 Screw, HH 1/4-20 x 3/4 16 | 32128-33 Nut, Whizlock 1/4-20

Exmark black touch up spray paint — gloss black.




FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2072 Asm, Front Frame (60”) ........ccccevevveennen. 1 29 | 3256-7 Washer, 5/8 Std Flat ...........ccccvevvveeennnnn. 4
A | 109-2073 Asm, Front Frame (66")... el 30 | 109-4963 Spring, Deck Support.... .2
A | 109-2074 Asm, Front Frame (727") .....ccccoeevivveennnen. 1 31 | 103-4882 Cap, Grease.......cccvevveeenreieeiee e 2
2 | 302-19 Zerk, 1/4-28 Straight..........ccccveevveeiinnennn 5 32 | 3218-6 Jam NUt, 5/8-11.....ccccevcieiiiiiee e 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)

WIDECAIS ... 1 WIDECAL.....cciviiiiiiiiiiieee e 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease .......cccocvevveeieeiieeiie e 2
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 35 | 103-1474-01 Caster Wildmt ...... .2
6 | 1-633295 Grip, Lift LeVer.......ccooviiiieniiicic 1 36 | 3296-51 Nut, 3/4-10 NYIOC ....covvviriieriieiiic e 2
7 | 103-9529-03 Arm WIidmt, Deck Lift.........cccceerivrnnnnn. 1 37 | 1-633508 Washer, Spring DiSC .........cccocvvevieeneenine. 6
8 | 1-633325 Spring, Compression... el 38 | 325-39 Screw, 1/2-13x9 1/2..... .2
9 | 3256-24 Washer, 3/8 SAE Flat.........cccccoevnviennens 1 39 | 1-811010 PlUG .o 2
10 | 3296-39 40 | 103-2768 Guard, Seal.......cccceviiiiiiiiiie 4
11 | 32151-103 41 | 3296-23 Nut, 1/2-13 NylOC .....ccvverennnee. .2
12 | 1-633068 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ........ccccueee. 4
13 | 1-633889-01 Plate, Deck Lift .......ccccovvrviriiieniiciieeen, 1 43 | 103-0063 Seal, Bearing........ccceveeneiiiiiieiie 4
14 | 109-1900 Plate, Deck Lift W/Decal.. L1 44 | 1-633585 Bearing Cone................. 4
15 | 1-633082 Bushing, Lift Lever........ccocovveviiineennen. 1 45 | 32128-20 Nut, Whizlock 5/16-18..........ccccceeneerncne. 4
16 | 109-3193 Stop, Deck Height ..........cccevieiiiniicnne 1 46 | 103-5156 AXxle, Caster.......cccooveiiiiiiiiiesee e 2
17 | 323-13 Screw, 3/8-16 x 2 3/4... el 47 | 103-1918 Bushing ......c.ccccovvnneennn .2
18 | 1-633097 Hitch Pin W/Lanyard............ccccocevieennnen. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8 ....coovvviiiiiiiiieine 2
19 | 1-806005 Hairpin Cotter .........ccvvvviiiiiienieceeenn 1 49 | 32151-29 Ring, Retaining.........ccccovvveivenieineene 2
20 | 323-9 Screw, 3/8-16 x 1 3/4... e 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4..............2
21 | 98-5975 Washer, 3/8 Disc Spring..........cccceeeveenne. 12 51 | 1-543508 Bearing Cup, Tapered Roller .................. 4
22 | 3290-357 Nut, Whizlock 3/8-16 .........cccceevveriieennen. 15 52+ | 103-3051 Spacer, NUE ... 4
23 | 323-6 Screw, 3/8-16 x 1......... 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic) ...2
24 | 323-7 Screw, 3/8-16x1 1/4 54 | 3218-2 Jam Nut, 5/16-18........ccccvvrviiiiiiieieen. 2
25 | 3256-29 Washer, 7/8 SAE Flat.........c.cccoevvennens 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH) .................. 1
26 | 1-633096 Rod, Deck Lift.............. 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH). 1
27 | 3217-11 Nut, 5/8-11 Regular 57 | 1-523157 Washer, Spacer ........ccccoovevienieinieienn, 2
28 | 1-633441 Swivel, Deck Mount..........cccccceeeneerneenne. 4 58 | 109-4995 Asm, Front Frame Spring..........cccccevee.nn. 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.

A Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.




FRONT FRAME GROUP




MAIN FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513658 BUMPET ..o 2 25 | 107-1880 Kit, Seat Track.........ccccevvvveiiiiieiiieeciin, 1
2 | 1-633964-03 Stop, Park Brake ........cccoceeviiveeniieennnen. 1 26 | 103-3790 Latch, Cubby DOOF ........cccccevvvieiiiiieien, 1
3 | 322-5 Screw, HH 5/16-18 X 1 .....oeevvvvieiiieens 4 27 | 3290-500 Screw, PPH #10-24 X 5/8..........ccccovveennne. 2
4 | 323-39 Screw, HH 3/8-16 X 5 ....cocvveiviiieiiiees 2 28 | 109-2075 Asm, Console(103-8273-03) W/Decals...1
5 | 3296-29 Nut, Nyloc 5/16-18.......c.ccceveviiieeiiiieene. 4 29 | 322-3 Screw, HH 5/16-18 X 3/4 ......cccveeviireenne 6
6 | 3296-39 Nut, NYIOC 3/8-16.......ccccvevieriiiiicrieiins 3 30 | 3256-23 Washer, 5/16 SAE.........ccccovvvveniininennennn, 6
7 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccevcvvernnen. 4 31 | 103-5520 Latch, Seat........ccccovvveiriiiiiniiie e, 1
8 | 323-6 Screw, HH 3/8-16 x 1 .. .2 32 | 3256-14 Washer, #10 Std ...........cceeeeeeen. .8
9 | 3290-357 Nut, Whizlock 3/8-16 .........ccccoveevineennnen. 10 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............. 2
10 | 103-5519 SPHNG ceeieiieeeeeee e 1 34 | 98-5975 Washer, Spring DisC 3/8 ..........cccoceeenenen. 8
11 | 242-50 Nut, Lug 1/2-20 ...oooiiiieiiiiieieee e 8 35 | 323-6 Screw, HH 3/8-16 X L....cccvvveviieeiiieene 8
12 | 109-3157 Asm, Wheel & Tire. ......ccocevvvveenneennnn. 2 364 | 109-0060 Kit, XP ROPS...ccviiiiiiieeniiie e 1

103-4963 Tire, 26X12-12 4 Ply ..ccvvveeiieeeeene 2 37 | 107-1883 Kit, Bottom Cushion ..........ccccceevvveeinnnen. 1
109-3156 WHEEI ..o 2 38 | 82-2190 Kit, SWItCh ..o 1
13 | 109-3972 Asm, Engine Deck (109-3973-03) 39 | 107-1887 Kit, AFMIESt ...cooveiiiiieerieeeree e, 1
WIDECAIS ... 1 40 | 107-1884 Kit, Shock ADSOIDET ..., 1
14 | 103-5161 Link, XP Seat Stop .......ccocevvvveeniieeninen. 2 41 | 107-1882 Kit, Back Cushion...........cccccvcuveeinieeeninn. 1
15 | 107-1881 Kit, Knob..........c........ 42 | 110-0883 Kit, Seat Belt ................. LA
16A | 116-1080 Seat, Suspension 43 | 3212-4 Screw, HH 7/16-20 X 1.0 ....coocvveeiiiienee 2
109-3343 Kit, Spring and Saddle................c..ccu.... 1 44 | 1-603610 Washer, Spring Disc 7/16 ...........ccccccue... 2
109-3344 Kit, Back Panel ..........cccccoevviiceniiennnen. 1 45 | 107-3155 Cotter, Hair Pin Double Loop .................. 2
109-3345 Kit, Weight Adjust .........ccceeviiieiniienee. 1 46 | 325-13 Screw, HH 1/2-13 X 3 1/4 ....cccvveeiiienne. 2
17 | 1-633872-03 StOP, S€aL.......eeviiuiiieiiieeiiieee e 2 470 | 103-4553 Asm, Rops Fold Pin .......ccccoooveiniieiennn. 2
18 | 107-1885 Kit, Weight Indicator ............cccccevvveennen. 1 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13........... 2
19 | 107-0075 BUShING ..o 1 49 | 109-2365
20 | 109-1357 Link, XP Lower Seat Stop...........ccccceueeee. 2 50 | 3296-73
21 | 103-3666 Asm, CUbDY ..o 1 51 | 3296-42
22 | 32122-28 Screw, Truss HD #10-24x 1 .... b 52 | 109-1813
23 | 3296-2 Nut, Nyloc #10-24........ccevvvriiiiieieiens 8 53 | 323-9
24 | 3256-4 Washer, 3/8 Std........cccoooveiiiiieeiiieeee, 1
Exmark black touch up spray paint — Gloss black
B Includes ROPS fold pin plus hairpin, item #45.
€ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #17 pg. 19).

Does not include seat belt assembly item #42.




MAIN FRAME GROUP

> _
o
S
3
=
=
=
2

HOLES TO THE REAR

-10-



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-0346 Cap, Fuel Tank........ccccovninniininnn, 18 | 109-4512 Asm, Control Panel (109-4214-03)
2% | 103-7510 Asm, Fuel Tank (LH) W/DECAIS......ccvvveeeeeeieciee e 1
3% | 103-7511 Asm, Fuel Tank (RH)......ccccocoeiiniiennn. 1 19V | 109-2661 Screw, PPH #10-24 X 1/2.....cccceevinieenne. 4
4 | 1-303077 Clamp, Fuel Line ........cccocvveiiieniiiiees 6 20% | 103-2605 Fitting, Fuel Bulkhead ..............cccoceeeieee. 2
5 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1 103-2784 O-RiNG..iiiiiiiiie et 1
6 | 3256-14 Washer, #10 Std........ccooooeeeeiiieeiieeee, 2 21 | 109-3987 Control, Throttle ..........cccoooeeeiiiiiiiiieee 1
7 | 1-807533 Bolt, Carriage #10-24 X 5/8............ccu..... 1 22 | 1-805005 Washer, LoCK 5/16 ........cccoeevieeeiiieneninen. 4
9 | 1-633347 Valve, Fuel ..., 1 23 | 103-1193 Clip, Loom Half.........cccoiiiiiiiiiiiiee 1
104 | 1-633023 Stud, Fuel TanK .........cocevieeiniieeiiinee 6 24 | 109-0275 Hose, Fuel Line 32"........ccccoviieiiiineninn. 2
11 | 3256-23 Washer, Flat SAE 5/16..........ccccocueeennen. 11 26 | 109-0302 Hose, Fuel Line 24”........cccccoooieininennnn. 1
12 | 1-633349 Spring, Fuel Tank .........ccocooeiiiiiiiinens 6 27 | 1-643312 Clip, LOOM ...t 2
13 | 3296-47 Nut, Nyloc 5/16-18 Thin.........ccccocueeennen. 6 28 | 322-4 Screw, HH 5/16-18 X 7/8 .......ccccevveveenne 1
14 | 322-3 Screw, 5/16-18 X 3/4......coccveiiiieiiinene 4 29 | 32128-20 Nut, Whizlock 5/16-18..........cccceevveeernnnn. 1
15| 103-6564 KIt, FUBT GAUGE....vsvvvvvv 1 30@ | Briogs & PIN 691035 FUEl Filter .......veovverrrrereerren, 1
16 | 1-303335 Tie, Cable 7 15/16 (Large)........cccceeeuveenne 2 Stratton
17 | 3296-2 Nut, Nyloc #10-24.......ccocovieiiiiiiieeeee. 6 32 | 1-807513 Bolt, Carriage #10-24 X 1/2 .......ccceeeueeen. 4
33 | 109-4210 Control, ChoKe ..........ccceiiiiiiiiieeiieeee 1
€ Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
® Refer to Engine Owner’'s Manual.
¥ Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
%  Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

-11-




PARK BRAKE GROUP

TYPEB

@, 7

40
27
Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 1-513140 BUShING ..o, 2 21 | 325-17 Screw, HH 1/2-13 X 4 (60”) ....ccveevuveeenne. 8
2 | 109-2230 Spring, Brake ROd ..........cccoevviiienniinens 2 325-22 Screw, HH 1/2-13 x 5 1/2 (66" & 727)....... 8
3 | 323-58 Bolt, HH 3/8-16 X 6 Tap ....ccccvvvrverreninnns 2 22 | 3290-357 Nut, Whizlock 3/8-16.........cccevvevvrvenenne 4
4 | 3296-39 Nut, NYIOC 3/8-16.......ccccvevirriiiiierieniens 4 23 | 1-808285 Pin, Clevis 3/8 X 1 1/8 .....c.ccovvvecvcreeene. 1
5 | 3218-3 Nut, Jam 3/8-16........ccceevevvecriiiirireenns 2 24 | 3256-4 Washer, 3/8 Std ........ccooevvveninciiiicee 6
6 | 103-0197 Asm, Lever (103-0201-03) W/Grip ......... 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4 ....cccovveeviieiiieeeien, 4
7 | 1-633268 Grip, Brake Lever .........ccccoeeviiieinienenns 1 26 | 1-806800 Pin, Cotter 9/64 X 1 1/2 .......ccceeveveernnnnn. 2
8 | 103-9761 Band, Brake.........cccocvveniiiiiiiiience e, 2 27 | 1-523157 Washer, Spacer ........cccoccvveeviieeniieeeninen, 2
9 | 116-1399 Nut, Wheel Motor LocK............ccecvvennnee. 2 28 | 103-1117-03 Lower Brake Linkage ...........ccccoeerineene 2
10 | 1-633380 Spacer (Short)(607)......cccvvvevireeieirinnens 4 29 | 103-5243-03 Brake Shaft ........ccccceveveereniiniciiiicene 1

109-5011 Spacer (Short)(66” & 727) .....c.ccoveevveeenee 4 30 | 103-0844-03 Bracket, Brake (60").......cccccvveerinieriineenns 2
11 | 1-633382 Spacer (Long)(60”) ......eeevveveeeririeniieeane 4 103-0810-03 Bracket, Brake (66" & 72") .......cccccvvveeene 2

109-5012 Spacer (Long)(66” & 727).....ccccvveeiveeennns 4 31 | 1-633131 YOKE .. 2
12 | 1-633102 Bearing, Flange ..........ccccovveiiiiiiiiennnnn. 2 32 | 3219-3 Nut, HEX 3/8-24 ..o, 2
13 | 103-0051 Spacer, Brake Retainer.............cccoeeenee 2 33 | 3257-42 Key, Woodruff 5/16 X 1.......cccccveviveeennnnn. 2
14 | 1-633144 Pin, Trunion .........ccoceeiiiieec e 2 34 | 103-0384 SPACET ...ttt 6
15 | 116-2291 Asm, Wheel Hub W/Studs...................... 2 35 | 103-0374 Retainer, Brake Band..............c.cccccveee 2
¢ | 1-633926 Studs, Wheel ... 8 36 | 322-9 Screw, HH .312-18 X 1.75.......ccceviernene 6
16 | 323-4 Screw, HH 3/8-16 X 3/4 .......coocveeviieen 2 37 | 32151-48 E-RiNG ..oeeiiieieieeeeceeee e 1
17 | 323-10 Screw, HH 3/8-16 X 2 ......ccoveviiiiieie, 2 38 | 103-1708 Rod, Brake .........cccceviiiiiiiciii 1
18 | 103-2399 Pin, Clevis Spring 3/8...........cccceevvveeninen. 1 39 | 1481 Zerk, 45° 1/4-28 ......oooviiiieiieiieceeee 2
19 | 1-808284 Pin, Clevis 3/8 X 1....ccccovveveneeieiieicniene 2 40 | 1-809036 Nut, Slotted 1-20........cccevvervrireiireenene 2
20 | 32128-49 Nut, Whizlock 1/2-13 .......cccocvviiieeiinnns 8

Exmark black touch up spray paint — Gloss black
& Not lllustrated

-12-




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE .ttt 2 23@ | 1-803022 Setscrew, 5/16-18 X 5/8 .......c.cccovvrvvrniene 2
2 | 109-2339 DampPer....ccoveiiiiiiiiiee e 2 24 | 3296-39 Nut, NyIOC 3/8-16 .....ccvvvrieiiiiiiciicrnn, 6
3 | 1-543017 Balljoint (RH) ...c.coooviiiiiiiiiiicieecn 2 25 | 3219-2 Nut, HEX 5/16-24 ......cccoovirieiiiiiiiiicicn, 10
4 | 109-3769 Bushing, Nylon .........ccccoviiiiniiiiiee 2 26 | 1-804524 Nut, Hex 5/16-24 (LH) .....covvveeivienicinee 4
5 | 1-603737 Bolt, Neutral Return............ccccecveeneennen. 2 27 | 109-3908 Tab, Adjustment.........cccccovviiiicniinnienn. 2
6 | 1-603807 SPING ettt 2 28 | 3256-2 Washer, 1/4 Std .......cccoooiviieiiiiieieee, 2
7 1-633102 Bearing, Flanged ...........cccceviieiviieeennnen. 4 29 | 322-14 Screw, HH 5/16-18 X 3.....ccvveeeeeeeiiiieeee, 1

8% | 103-3457 Asm, Lever W/Grip (LH) .....ccccoovvriiiiiinens 1 30 | 322-12 Screw, HH 5/16-18 X 2 1/2 .......ccccocvveuneene 1
9 | 103-3458 Asm, Lever W/Grip (RH).......cccccovevinnens 1 31 | 3290-357 Nut, Whizlock 3/8-16..........ccccecveenienncnnn 8
10 | 109-3983 WId, Motion Control Bracket (LH)........... 1 32 | 32725 Pin, Cotter 3/32 X 1/2 ...ccvveeviieeieeeen, 2
11 | 109-3980 WId, Motion Control Bracket (RH).......... 1 33 | 1-808280 Pin, Clevis 5/16 X 1 ......ccccvevvveeeriiieeeiaenn, 2
12 | 103-5182 Link, Hydro Connecting (RH).................. 1 34 | 3296-29 Nut, Nyloc 5/16-18 .......cccovevieiiiciiinnne 8
13 | 103-3065 Link, Hydro Connecting (LH) ................ 1 35 | 103-5192 Spacer, Hyd Control (RH) ........ccccocuveniene 1
14 | 1-633152 Balljoint (LH) ......ccovvveiiiiiiiiiceccee 2 36 | 103-0194-03 WId, Pump Control Arm .........cccccovcuvenenene 2
15 | 103-0407 Arm, Control Shaft..........cccccoveriniienines 2 37 | 103-1361 Spacer, Hyd Control (LH)..........cccocvveneene 1
16 | 98-5975 Washer, Spring Disc 3/8..........ccccceeiuveenn. 4 38 | 103-3456 Grip, Motion Control Handle.................... 2
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp.......c......... 4 39 | 103-3060 Knob, Tracking........cccccovevveneeniieenecnncenn. 1
18 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccevvveenen. 6 40 | 1-323245 Spring, COmMPression.........ccccveeeeercveeninns 3
19 | 322-6 Screw, HH 5/16-18 X 1 1/4 ......cccvevueenee. 2 41 | 103-3062 Asm, Tracking Rod Linkage (LH)............ 1
20 | 323-4 Screw, HH 3/8-16 X 3/4 ......coovveiriennne. 8 42 | 103-5190 Asm, Tracking Rod Linkage (RH) ........... 1
21 | 323-6 Screw, HH 3/8-16 X 1 .....oocvvevveiiieieene 4 43 | 3217-6 Nut, HEX 5/16-18......cccoevieiieiiieiicicn, 4
22 | 323-9 Screw, HH 3/8-16 X 1 3/4 ......ccccvvevunnne. 6 44 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 2

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
® Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-13-




ENGINE DECK GROUP

OIL DRAIN

29/%

Torque To
20-24 ft-bs

%
Torque to
25-29 inbs

Install open end
of seal outward

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8..........ccccceeenee. 2 19 | 3296-39 Nut, NYIOC 3/8......cooiiiiiiiiiiiiieeeeece, 1
2 | 302-40 Zerk, 90° 1/4-28.....cccoooiiieeieee e 1 20 | 3256-24 Washer, 3/8 SAE........ccccoceviiniciinieen, 5
3 | 109-7667 ClIULCN oo 1 21 | 103-2916 Guard, TOP .cocveeerieeeeiiee e 2
4 | 109-4324 Hose, Oil Drain W/PIUQ .......ccccovvieennnnee. 1 22 | 103-3506 Seal, Single Lip .....ooooeviiieiiiceeee 2
5 | 322-10 Screw, HH 5/16-18 X 2 ......oeevviveieiiiees 3 23 | 32120-10 Ring, Retaining..........cccocveeiniiieniieec, 2
6 | 103-2627 Bushing, ldler ..., 1 24 | 103-3504 Bearing, Spherical.........cccccoooviinieeininn. 2
7 | 103-9891 SPACET . 1 25 | 106-7159 O-MNG cieiiiieeiee e 2

8@ | 109-3766 Kit, Mule Idler Spring ........cccccveevveeeninen. 1 26 | 103-5677 SPACET ...ttt 1
9 | 1-603496 Bushing, ldler ..., 1 27 | 1-303334 Washer, Spring Disc 5/16 ...........c.cccc...... 5
10 | 1-603805 Pulley, IdIer.......c.ccovvevieiiiiieiieieeeis 1 28 | 32128-20 Nut, Whizlock 5/16-18.........c..ccccvvrvernenne. 4
11 | 3290-357 Nut, Whizlock 3/8-16 .........ccccevvrvvereninns 4 29 | 109-1012 PIUG ..o 1
12 | 1-633166 Pulley, 1dler.........cooviiiiniiiiiieeeeee, 1 30 | 322-11 Screw, HH 5/16-18 X 2 1/4 ........ccccuvenee. 1
13 | 103-6506 Belt, Mule Drive .........cooocveiiiiieeiiie e, 1 31 | 1-603610 Washer, Spring Disc 7/16 ...........c.ccccue... 2

14% | 103-5695 Kit, Idler Arm (103-4593-03) 32A | 3212-8 Screw, HH 7/16-20 X 2....cccovvevveeeeeennee, 1

W/BEAMNGS ..o 1 33 | 3236 Screw, HH 3/8-16 X L...ceueererncereereeeens 1
15 | 109-3141 Spacer, Spring Mount..........cccceeeviieeenne 1 34 | 1-633456 Bushing, ldler ..., 1
16 | 323-9 Screw, HH 3/8-16 x 1 3/4 .........ccccueee. 1 35 | 116-0197-03 Anchor, ClutCh.........c.cccoeviiiiiiiiiiiie 1
17 | 323-13 Screw, HH 3/8-16 x 2 3/4 .........ccccuee. 1 36 | 323-10 Screw, HH 3/8-16 X 2......cccooevvnciniins 1
18 | 1-800805 Screw, HH 3/8-16 x 31/2 Gr8 ................ 2 37 | 116-0608 SPHNG et 1

Exmark black touch up spray paint - gloss black.

® 103-5695 kit includes components shown and nyloc nut item #19.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
@ Kit includes components shown and item #11(2).

Briggs & Stratton Replacement Parts List

(Refer to Engine Owner’s Manual)
Description

Engine Oil Filter
Engine Air Filter
Safety Filter

B & S Part
..... 492932
..... 841497
..... 821136

-14-




HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 109-7543 Pump, Hydro (LH) 32 | 109-7582 Belt, Hydro Pump Dirive.....
2 | 109-7544 Pump, Hydro (RH) 33 | 103-4680 Hose, Wheel Motor (60”)
106-2053 Kit, Shock Valve .........c.ccooeviiiiiiiiennen. 1 103-4679 Hose, Wheel Motor (66" & 727) ............... 4
109-8110 Kit, Input Bearing..........ccocevevvenvinneennen. 1 34 | 103-2146 Element, Hydraulic Oil Filter.................... 1
100-6110 Kit, Seal Service 21L .......cccccvevvircriennnen. 1 35 | 103-7615 Cap, W/Gasket........cccccvereeioieniiiiieniins 1
109-8109 Kit, Input Shaft 21L ........coceveieniiiieen. 1 36 | 103-1949 Gasket, Tank Cap .......cccevvvrveeniinirieninns 1
103-2670 Kit, Thrust Bearing 21L........cccccceevvvenen. 1 37V¥ | 30-1710 Setscrew, 5/16-18 X 1 ...cccoevvvievuiiriiinnene 4
94-1913 Kit, Cylinder Block 21L ........ccccccvvvviennen. 1 38 | 1-807259 Key, Machine 1/4 X 1/4 X 1......cccccovevunenne. 2
100-6112 Kit, Valve Plate 21L .......c.cccoovevvienecnnen. 1 39 | 321-3 Screw, HH 1/4-20 X 5/8........cccoovvrivinnnne 2
116-1739 Fan, PW Pump Cooling........ccccceeuvveennen. 1 40 | 1-805004 Washer, Lock 1/4 Heavy ..........cccceevueeene 2
116-0917 Guard, PW Pump Fan ........... w1 41 | 325-5 Screw, HH 1/2-13 x 1 1/4.. 4
3@ | 112-8357 Motor, Wheel Drive (CCW).........cccveueeen. 1 42 | 32128-49 Nut, Whizlock 1/2-13........ccoeiviiniinenn 4
4 | 103-2916 Guard, TOP coooceerrienieeiee e 1 43 | 103-2156 Adaptor, Straight ..........cccceevieniienennnenn 1
5 | 103-3506 Seal, Single Lip ..c.cooovveiiniieieceence 2 103-1020 O-Ring (37° Flare #6).........cccccevvvvrciennne 1
6 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccceevrvenen. 2 1-603921 O-RIiNG (SAE #6) ...c.eevviiiiiiiieiiiiiieniene 1
7 | 103-7613 Kit, Pump Idler (103-6248-03) 44 | 103-1014 EIbOw, 90°......coiiiiiiiiieecc 2
W/BEANNGS .....oovieiieiiienieeieeeeiee e 1 1-603920 O-RiNG (SAE #8) ...ccvvviiiiiiiiiieiiieiieie 1
32120-10 Ring, Retaining ........ccccoevevviiieeiiceee, 2 45 | 3256-23 Washer, 5/16 SAE...........cccceevvvveeeeeeinnnee, 3
9 | 103-3504 Bearing, Spherical .........c.cccocoeviiiiienen. 2 46 | 103-7693 SPACET ..ottt 1
10 | 3290-357 Nut, Whizlock 3/8-16 .........cccceevvircrienen. 6 47 | 103-2153 EIDOW,90° .....oiiiiiiiieiiecec 2
11 | 103-1940 Adaptor, Straight Long.... e 2 1-603992 O-Ring (37° Flare #8).... 1
1-603992 O-Ring (37° Flare #8) ........ccccceerevrncenn. 1 1-603920 O-RiNG (SAE #8) ...ccuvviiiiiiiiiieiiieieeie 1
1-603920 O-RiNg (SAE #8).....ccuveviiiiieiiiciicrce, 1 48 | 116-0888 Sheave, Hydro Pump Idler............c......... 1
12 | 106-7159 (O 1 o PSSRSO 2 49 | 109-6904 Asm, Filter Inlet HOSE..........cccocuvvveeeeeenn, 1
13 | 103-4573-03 Tightener .....ccceveeiiieeiiieeeiee e 1 50 | 103-4728 Asm, Lower Frame ldler..........ccccveeeeeennn. 1
14 | 1-603401 SPACET ... 1 51 | 109-7561 Sheave, Hydro Pump .......cccoceiviiniiinnne 2
15 | 323-7 Screw, HH 3/8-16 X 1 1/4 ........cccuveunnee. 3 52@ | 112-8358 Motor, Wheel Drive (CW)......c.cccceeernnn. 1
16 | 3256-4 Washer, 3/8 Std.........ccccveeeeeeiiiiiiieeeeen, 3 53 | 103-3186 SPACET it 1
17 | 3296-39 Nut, NyIOC 3/8-16......ccccvvrriiiiinrienieeen. 1 54 | 1-603990 Adaptor, Straight
18 | 302-19 Zerk, 1/4-28 Str.....ccooieiienieiiicice 1 1-603992 O-Ring (37° Flare #8)
19 | 10-7070 Key, Machine 1/4 x 1/4 x 7/8 .... w1 1-603920 O-Ring (SAE #8)
20 | 103-1575 Spacer, Fan Pump Spring ...........ccocee.... 1 55 | 1-603991 Adaptor, Straight
21 | 116-0133 SPING ettt 1 1-603992 O-Ring (37° Flare #8).......ccccccevvvrriiennne 1
22 | 103-6226 Spacer, Engine Sheave...........c.ccccoeeeee. 1 1-603919 O-RiNg (SAE #10) ....ooovviiiiiiiieiiieieeine 1
23 | 103-4566 Spacer, Lower Frame Idler..................... 1 56 | 109-0582 Asm, Hydraulic Reservoir W/Decals........ 1
24 | 103-2259 Filter Head.........coovveeeeeiiiiiiieee e 1 57 | 109-0087 Asm, Case Drain HOSE...........cccuvvveeeeenn, 1
25 | 98-5975 Washer, Spring Disc 3/8..........cccceevuueenn. 3 58 | 9000784 Bolt, Carriage 3/8-16 X 5.....cccceevvveeennnnn. 1
26 | 109-6903 Hose, Pump Inlet..........ccooeviiniiniieen. 1 59 | 3231-31 Bolt, Carriage 3/8-16 X 2 1/2.................... 1
1-603920 O-RiNg (SAE #8).....ccveviiiiieiieeiicnec, 1 60 | 3231-5 Bolt, Carriage 3/8-16 x 1 3/4 ................... 1
27 | 103-4718 Sheave, ENgine ........ccccoevviveiviieeiiieee 1 61 | 1-373034 WaSher......ccouvieeeiieecieee e, 2
28 | 3231-40 Bolt, Carriage 3/8-16 x 2 1/4 w1 62V | 323-8 Screw, HH 3/8-16 x 1 1/2......
29 | 322-3 Screw, HH 5/16-18 X 3/4 ......cccovvverunennne. 1 63 | 3212-6 Screw, HH 7/16-20 x 1 1/2
30 | 1-543610 WaASKhEr .....ooiiiiiii 1 64 | 1-603610 Washer, Spring Disc 7/16 ..........c.cccoeu... 1
31 | 3224 Screw, HH 5/16-18 X 7/8 .......c.ccvvverunennn. 2 65M | 109-6905 Asm, Filter W/HOSES .........ccovevviiniirninn, 1

Exmark black touch up spray paint — gloss black.

V¥ Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
B Does not include items 39 & 40.

® Seal Kit: 109-5966

-15-



HYDRAULIC GROUP

OF SEAL OUTWARD

[=]
4
i
z
w
o
o
2
=
[
=z

-16-



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-3148 Decal, Bolt Torque.........ccceeevvveeiiieeeinen. 1 19 | 103-7616 Decal, Ignition / PTO ....ccccoovieeiiiecien, 1
2 | 116-2643 Decal, Wheel HUb ..........ccccooiiiiniiinnen. 2 20 | 109-1801 Decal, Exmark LOgO........cccovueeernieneninen. 1
3 | 98-5954 Decal, Missing COVer ........ccccceeevueeeenenen. 2 21 | 109-1399 Decal, Anti-Scalp ......ccoooveeiiiieeiiieeein, 1
4 | 1-513742 Decal, NO Step ....ccoocvvveiieeiiiiiieeiee e 2 22 | 107-2112 Decal, Danger SIope........cccoceeeeiiveeenenen. 1
5 | 103-6700 Decal, Relay ........ccooeviiiiiiiiieiee, 1 23 | 103-7474 Decal, Lazer XS Model ..........cccoeveeenunnen. 1
6 | 103-0262 Decal, Fuel Valve ..........cccccooieiniininen. 1 24 | 103-7218 Decal, Pump Fan Warning...........cccccee... 1
7 | 109-2219 Decal, Belt Routing.........ccccoeveeenieieninen. 1 25 | 116-0997 Decal, Check Service...........ccceevvveeennnen. 1
8 | 109-0872 Decal, Baffle Adjustment........................ 1 26 | 109-1214 Decal, Park Brake .........cccccovuiieiiieeininn. 1
9 | 116-0404 Decal, Hyd Tank / Hot Surface................ 1 27 | 1-403005 Decal, Danger ........ccoceevveeeiieeeeiiee e,
10 | 103-2076 Decal, Caution Hot Surface 28 | 109-1215 Decal, Cutting Height ...

11 | 1-513748 Decal, Guard ........ccocoeeeiiiieiiiieeeeee 29 | 117-2718 Decal, Spark Arrester........ccccceeevieeennnen.
12 | 103-1798 Decal, Throttle ..........ccoeiviiiiiiiiieen, 1 30 | 109-1803 Decal, Triton 60”.........cccccovevieiiiiiiiiinne 1
13 | 103-4930 Decal, Choke.......ccccovvviiniiiiiiiiccs 1 31 | 109-1804 Decal, Triton 66”.........cccevvereerreneneeneenns 1
14 | 107-2102 Decal, Folding ROPS .........cccocviiinininns 1 32 | 109-1805 Decal, Triton 72"......cccovveveneeieieneesenns 1
15 | 1-633706 Decal, Deck Height..........cccooceiniiinnnnnnn. 1 33 | 107-9866 Decal, Top Console..........ccccoeeeriieernnnnn. 1
16 | 103-5881 Decal, Rotating Devices...........c.ccceeeueee. 1 34 | 116-0165 Decal, Wheel HUb ..........ccccoooiiiinin, 2
17 | 1-303508 Decal, Discharge Warning............c......... 1 103-7490 Kit, Decal XS

18 | 116-0127 Decal, Belt Routing.........ccccoecveeeniieeninen. 1

-17-




DECAL GROUP

1 2\ 3 4

Check after st
Torque Wheel Hub Siotled Rut to 211-260 ft-bs | 100 hrs then every
(286-352 N-m). See Operator's Manual for mare defails. | 500 hrs thereafter 'COVER IS MISSING, DO NOT OPERATE f551
THIS UNIT WHEN COVER IS NOT IN PLACE. 161142

START
RELAY  RELAY RELAY

Uiz

Lubricate Blade Bolt KILL * CHARGE
threads with copper based
antiseize or grease

and torque to
55-60 ft-Ibs (75-81 N-m)
03188

BELT ROUTING

BELT:
1-633127 - 60°
109-0775 - 66"

1-643052 - 72"

ONLY USE
EXMARK HYDRO OIL
FILL TO TOP OF BAFFLE

A CAUTION
P HOT
Ay SURFACE

CUTTING HEIGHT
INCHES (mm)

4.5 (114) and Higher
(3 Visible Holes)

3.5 (89) - 4.25 (108)
(2 Visible Holes)

—1.0(25) -3.25 (83)
(1 Visible Hole)

BAFFLE ADJUSTMENT

TO AVOID INJURY
OR DEATH FROM
ROLLOVER:

Keep roll bar in the
nd locked

ACAUTION

DO NOT OPERATE
WITHOUT GUARD
IN PLACE.

mr—-0DTH

1092219

et IR 74 I | DO NOT OPERATE WITHOUT
%
<

L‘F} « DO NOT operate without guards in place O< DISCHARGE DEFLECTOR, ENTIRE

| GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

- Stop engine before opening cover
i0ss881

1:303508

ANTI-SCALP ROLLER
ADJUSTMENT 107615 2

For normal operating conditions, place rollers in

pasitions shown for proper ground clearance.

A WARNING

- Operating on wet grass or steep slopes can cause sliding
and loss of control.

CUTTING HEIGHT
INCHES(mm)
1.0(25)

23

4.0(102)

FOR MAXIMUM FLOTATION, rolers may be
postioned lower, but must maintain a minimum
of 11" (64 ) round cearance. Never osiion

he rollrs o support e moner deck. 1.3

[ AWARNING

A WARNING

jury or death:
« Read and understand the operator's manual
before using this machine.
*Do NOT operate unless trained to safely use
this machine.
*Do NOT operate under the Influence of
alcohol o drugs.
*Do NOT operate without shields, guards, and
safety devices in place and working.
« Check the function of the operator presence controls
(OPC) safety system daily. Do NOT defeat the OPC

« Stop engine and remove key before adjusting,
servicing or cleaning machine and attachments.
« Hearing protection s recommended.

1091214

KEEP HANDS and FEET AWAY

ROTATING FAN BLADES
o

Can cause serious injury.
Qck DO NOT operate without guards in place.

+Stop engine before removing guards.
10s7218]

avoid serious injury or death:
< Pick up oblects that couid be thrown by the
biades

'+ Do NOT mow when people and pet's are in the area.

 Look behind and to the side before changing
di

 Before leaving the operator's position:
0.

- Disengage PTO.
Wove drive levers out to neutral lock position.

- Engage park brake.

- Stop engine.

- Wheels dropping over edges can cause rollovers, which

- To avoid loss of control and possibility of rollover:

- There is no roll over protection when the roll bar X
- Always keep roll bar in the raised and locked position KA
and use seat belt.

- Read and follow rollover protection instructions and warnin & {
1072112

may result in serious injury, death or drowning.

-Do NOT operate near drop-offs or near water.
-Do NOT operate on slopes greater than 15°.
‘Reduce speed and use extreme caution on slopes.
-Avoid sudden turns or rapid speed changes.

SERVICE AID

Every 8 hours:
1. Check engine o

Every 40 hours:
. Check hydraulic oL
(Only use recommended hydro oil)
3. Checkire pressure - 10 i
rease deck
istruts,
. Grease deck it pivot.

ry 200 hours:
7. G chets.

Ye
. Grease front caster pivots.
9. Grease front caster wheel bearings.
10. Grease beltdlers.

See operator's manual for
additional details.

7
5
6
4
10
4
9
8

Ti03s7

Operation of ths equipment may create sparks that can start
fires around dry vegetation. A spark arrester may be required.
The operator should contact local fire agencies for laws or
regulations relating to fire prevention requirements.

High Capacity Cutting Platform

Torque Wheel
s}

iub Siofted Nuf fo 200 f-Tbs (277
See Operator’s Manual for more de

A WARNING

cause battery to explode. Do not charge o use booster cables or adust post
‘connections without proper training. In event of an accident flush with water
mediately. Keep out of reach of children.

Battery contains sulfuric acid. Avoid contact and always shield eyes,
face, skin and clothing from battery. Cigarettes, flames o sparks could

Use 518 wrench.
One turn counterclockwise o release.
5o not over tighen.
107-9886

-18-



ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543792 Wingnut, Nyloc 1/4-20 .......cccceeveveeinnnnnne 2 17 | 103-1227 Harness, Seat .......ccooeevveevieiiiiiiieiieeeeeee 1
2 | 107-9277-03 Strap, Holddown ..........cccevveivicnicnneennn. 1 18 | 1-633307 Cable, Ground (=) .ccceevveereiiiieniiniieiene 1
3 | 1-633651 Bolt, Holddown .........c.cccooiiiiiiiiiiiicee 2 198 | 109-7608 Asm, Battery Cable (+)........ccccceerviennenn. 1
4 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccceevrvenen. 1 20 | 3224 Screw, HH 5/16-18 X 7/8 .......c.cccvvrvrennene 1
5 | 3290-500 Screw, PPH #10-24 x 5/8 ... 8 21 | 1-643275 Relay 12V
6 103-5218 Module, Seat Delay ........ccccoeevveevieeeennen. 1 22 | 1-816001 Fuse, 20 AMP ... 2
7 | 3296-2 Nut, Nyloc #10-24.......cccovvviviiniieiieen, 4 23 | 1-303335 Tie, Cable 7 15/16 (Large) .......cccoveeveeneee. 6
8 | 1-513051 Switch, Drive Lever N.O. .........ccceeveennee. 2 25 | 1-807513 Bolt, Carriage #10-24 X 1/2 .........ccceueeee. 2
9 | 1-633181 Plate, Tapped .......cccooviriiiniieniiciicn, 3 26 | 3256-23 Washer, 5/16 SAE.........ccccceviiniieneennn. 1
10 | 1-513374 Meter, HOUT.......ccoeiiiiiiiiiciccccecn 1 27 | 32128-33 Nut, Whizlock 1/4-20.........cccccevveinicnncnn. 2
11 | 103-0498 Nut, Ignition Switch..........cccccveviiiiiennn. 1 28 | 103-2106 Key, Exmark LOgO........cccovevveriienicnncnn, 1
12 | 109-4736 Asm, Switch W/NUL..........cccceeniiiiiinens 1 1-603511 Key, Ignition ..o 1
13 | 103-5221 SWItCh, PTO...cviiiiiiiiiiiieccccee 1 29 | 3214 Screw, HH 1/4-20 X 3/4 .....ccoovveviiriiains 2
14 | 1-643312 Clip, LOOM ..o 1 30 | 3256-2 Washer, 1/4 Std .......ccccoovveveiiiiiieieee, 2
15 | 1-633111 Switch, Brake N.O./N.C... R 31 | 109-2407 Insulator, Battery (+) 1

164 | 109-0561 Harness, Wirng .......ccceeieveiiiieeiiieeeee, 1 32 | 1-543393 Insulator, Solenoid ........cccccovceeiiiieennnen. 1

& Use dielectric grease on all wiring harness connectors.
B Includes items 31 & 32.

-109-



ELECTRICAL DIAGRAM

A3y A3y
T TS
iy 0¢ diy 0 &
_ 304 3504 8
2 s s (N3 JHIM NOYA GIM3IA SHOLOINNOD
g g2 210N -
E & W S+i+g 1HV1S'E
D =mwm oo = 5 @ @ @ oo 8 =< o = = = E
SSEEE wmmmMmmm RRIEAE B8 == A+X | v+i+a NN 2
mRR MWMNAXXA mmwmm mm on o
_ [ _l— _ T «IAVINL LINDHID NOILISOd
LS YOMEDIN A3HD OHONVHO - LNO HOLIMS
|,“”” ﬁguﬁsz_a QIFINYHO - NI HOLIMS
3t9
HOLOINNOD ————h38 HOLIMS
NN ot old
Nk —— AKTYNIWYIL
ONYEO TYNINYIL
ONYEO L3130
ong—— aNaxa ar' 4NOH
(©:n
anees (el — g TYNINY3L
””«“N TYNINYIL
_“ TYNINY3L
QION30S a3y INYHO
alavls SELY —39NYH0
NYL HOLIMS
i NOLLINSI
A v [EE] HOLIMS OLd ‘INION3 ‘H3 LI HNOH A TYNINH3L
o1d
HOINTO Yong ANid
41313 -A349 AV730 LY3S X TYNING3L
AVI3H LHVLS S TYNINEIL
HOLIMS OLd ‘INIONI ‘HILIW HNOH | TYNINE3L
T ] Ad3llva g TYNING3L
M M MW W M M M M w 555 HOLV 1N93H I9VLI0A V VUNINH3L
=7 T§FETT 2 W = g Rk 22 2 SNOLLOZNNOD NINE3L
HOLIMS NOILINSI
! “T0HNOY 3TNCON mww_._mﬂﬁms
- UlS [0'0] AV L3S
e LnNTInaoN
FEES
0HING)
z%mpov_‘mw_ NOLLON He ?mm NIHOLYH3dO
NOILISOd Y001 TYHLAIN NI HLNTESOT0 STHOLS

SH3AIT T0HNOI HLIMAISOTD FHY
STHOLIMS TOHLNOD NOILOW H108

-20-



ELECTRICAL LOGIC SCHEMATIC

AVi3d

AV13d J\AEL]
39HVHI TN Ldvis
1 I 1
--/ +||_NMT|w/ I/ asnd  3snd
o (@3L03NN09 JON)
ONISSOD S3HIA
©® m o= D@ o @ @ S = == = = ]
2EERT 5% BEZ 3BEE 352 G 88 33 §
28 ] 2EE B Q3L3NNOD S3HIM
£ £ 2
E 78
BNVHO
JErs)
[—Na3u9 %a A3 H*l_l HOLIMS
[ION3108 B34S} dIHLS YONG/IINYHO o | HOLN1D
[E0mng3g] <—Nu LS NOMEING
iy anena] EIY i Lo 01410313
Bunss3td 0] | <+—3maxa _‘Eo
amexa UNOH
Yorg——— b
aNnoud _Iﬂssm|
ONVHO
ONVHO [ [ ]
QION108 WL = A
EETELE N L B X
1300IA Mom3x ol 5! HOLIMS
JONVHO B 0 |1 NOLLINSDI
INYO By q
a3 ]
Yo [ - v
o Wid
ATVNINH3L
YV IVYNINY3L TYNINYEIL
W s+i+g 1HVLS €
= 5 - A+X | v+i+a NNH 2
58 223 = 83 2 z 455 :
mm mm M 2 mm m m m ”.um mmmﬂﬂ 3NON 44071
T i T ‘L = T T u_n :_Jl_:_ N LIV, LINDHID NOLLISOd g TYNINY3L
,|4 _v 1 TYNINY3L
L VNING3L
.o//o.l*l 1v3as -
TOULNOD .. TJOHLNOD NI H01vd3dO
NOILOW H1 NOILON HY HLIMNMOHS i i
IMvda HOLIMS 1v3s
37NnAon

AV130 1v3s

-21-



NEN EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

TUS Quart (946 ML) 32 FL (074

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

BENEFITS

¢ Designed & manufactured with
superior anti-wear protection

® Superior thermal stability
¢ Consistent hydro performance

¢ Superior shear resistance under
heavy loads

¢ Field tested & proven performance

¢ Twice the shear stability of
competing oils

¢ Enhanced control performance

¢ Specially formulated for any
Exmark hydraulic system

ST\
eXmark.

-22-




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE
FULL SUSPENSION SEAT ROLL OVER PROTECTION SYSTEM (ROPS)
DECK LIFT ASSIST KIT SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT TURF STRIPER
12V POWER PORT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB
GRASS CATCHER TURF STRIPER
MICRO-MULCH SYSTEM STANDON

Place Model No. and Serial No. Date Purchased
Label Here (Included in the Literature
Pack or Fill in Below Engine Model No. and Spec. No.

Model No. Engine Serial No. (E/No)

Serial No.
© 2014 Exmark Mfg. Co., Inc. Part No. 4500-552 Rev. B
Industrial Park Box 808 (402) 223-6300 @Hﬂk
Beatrice, NE 68310 Fax (402) 223-5489 e
All Rights Reserved Printed In USA

www.exmark.com




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 


